AVSPARE.COM
parts catalog

215-3350 BOOM AR S/N DET1-UP PART OF 215-3349 SPECIAL AR AN ATTACHMENT 345B II EXCAVATOR




IMPLEMENTS

BOOM GP
 
#SEBP31810570
 

215-3350: BOOM AR

215-3350 BOOM AR
S/N DET1-UP
PART OF 215-3349 SPECIAL AR
AN ATTACHMENT
i01920650 SEBP3181
  For full view, you need register

Parts for your 345B II EXCAVATOR:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
  215-3351 Y [1] BOOM GP  
  175-2138 Y [1] CYLINDER & LINES GP-BOOM (LH)  
  175-2139 Y [1] CYLINDER & LINES GP-BOOM (RH)  
  215-3400 Y [2] CYLINDER & SEAL GP-STICK  
    S/N DET1-107
  198-0152 Y [2] CYLINDER & SEAL GP-STICK  
    S/N DET108-UP
  187-7462 Y [1] LIGHTING GP-FLOOD  
  168-0217 Y [1] LINES GP-BOOM (MULTIPURPOSE)  
  217-3061 Y [1] LINES GP-BOOM  
  153-7637 Y [1] LINES GP-GREASE  
  Y   SEPARATE ILLUSTRATION
 
#SEBP31810571
 

160-9536: BOOM GP

160-9536 BOOM GP
S/N DET1-UP
PART OF 160-4091 BOOM AR
AN ATTACHMENT
i01150041 SEBP3181
  For full view, you need register

Parts for your 345B II EXCAVATOR:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 3B-8489 [1] FITTING-GREASE (1/8-27 PTF)  
2. 4I-3183 [1] WASHER (26X70X8-MM THK)  
3. 4I-4978 [2] SPACER (113X150X8-MM THK)  
4. 4I-5005 [2] PLATE  
5. 7Y-2390 [2] PLATE  
6. 7Y-2497 B [2] SHIM (1.6-MM THK)  
7. 9X-4600 [2] SEAL-LIP TYPE  
8. 087-5955 [2] SPACER (93X130X8-MM THK)  
9. 093-0074 B [1] SHIM (1-MM THK)  
10. 093-0084 B [2] SHIM (1-MM THK)  
11. 093-0106 B [1] SHIM (2-MM THK)  
12. 093-0116 B [2] SHIM (2-MM THK)  
13. 130-4365 [1] PIN AS  
14. 256-7135 [1] BOOM & BEARING AS  
14A. 148-3089 [2] BUSHING  
15. 147-3957 [1] SHIM (0.5-MM THK)  
16. 162-2292 [1] PIN  
17. 162-2291 [1] PIN  
18. 7X-2573 M [1] BOLT (M24X3X40-MM)  
19. 8D-5054 [6] WASHER-HARD (17X30X3-MM THK)  
20. 8T-4167 [1] WASHER-HARD (26X44X4-MM THK)  
21. 8T-4223 [6] WASHER-HARD (13.5X25.5X3-MM THK)  
22. 8T-4779 M [6] BOLT (M16X2X35-MM)  
23. 8T-4956 M [6] BOLT (M12X1.75X35-MM)  
24. 8T-6764 [1] PLUG-PIPE (1/8-27-THD)  
25. 103-5246 J [1] SPACER (123X150X14-MM THK)  
26. 093-0106 J [2] SHIM (2-MM THK)  
  B   USE AS REQUIRED
  J   USED WITH OPTIONAL DESIGN
  M   METRIC PART
 
#SEBP31810572
 

176-1476: BOOM GP

176-1476 BOOM GP
S/N DET1-UP
PART OF 176-1475 BOOM AR
AN ATTACHMENT
i01619742 SEBP3181
  For full view, you need register

Parts for your 345B II EXCAVATOR:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 3B-8489 [1] FITTING-GREASE (1/8-27 PTF)  
2. 4I-3183 [1] WASHER (26X70X8-MM THK)  
3. 4I-4978 [2] SPACER (113X150X8-MM THK)  
4. 4I-5005 [2] PLATE  
5. 7Y-2390 [2] PLATE  
6. 7Y-2497 B [2] SHIM (1.6-MM THK)  
7. 9X-4600 [2] SEAL-LIP TYPE  
8. 087-5955 [2] SPACER (93X130X8-MM THK)  
9. 093-0074 B [1] SHIM (1-MM THK)  
10. 093-0084 B [2] SHIM (1-MM THK)  
11. 093-0106 B [1] SHIM (2-MM THK)  
12. 093-0116 B [2] SHIM (2-MM THK)  
13. 130-4365 [1] PIN AS  
14. 162-2291 [1] PIN  
15. 147-3957 [1] SHIM (0.5-MM THK)  
16. 178-9216 [1] PIN  
17. 176-1478 [1] BOOM & BEARING AS  
17A. 148-3089 [2] BUSHING  
  7Y-2579 [2] BAR  
  103-5349 [2] PLATE  
  117-5604 M [28] STUD (M10X1.5X23-MM)  
  127-1419 [1] BRACKET AS  
  139-3163 [2] BLOCK  
18. 7X-2573 M [1] BOLT (M24X3X40-MM)  
19. 8D-5054 [6] WASHER-HARD (17X30X3-MM THK)  
20. 8T-4167 [1] WASHER-HARD (26X44X4-MM THK)  
21. 8T-4223 [6] WASHER-HARD (13.5X25.5X3-MM THK)  
22. 8T-4779 M [6] BOLT (M16X2X35-MM)  
23. 8T-4956 M [6] BOLT (M12X1.75X35-MM)  
24. 8T-6764 [1] PLUG-PIPE (1/8-27-THD)  
25. 103-5246 B [1] SPACER (123X150X14-MM THK)  
26. 093-0106 B [2] SHIM (2-MM THK)  
  B   USE AS REQUIRED
  M   METRIC PART
 
#SEBP31810573
 

215-3351: BOOM GP

215-3351 BOOM GP
S/N DET1-UP
PART OF 215-3350 BOOM AR
AN ATTACHMENT
i01920002 SEBP3181
  For full view, you need register

Parts for your 345B II EXCAVATOR:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 3B-8489 [1] FITTING-GREASE (1/8-27 PTF)  
2. 4I-3183 [1] WASHER (26X70X8-MM THK)  
3. 4I-4978 [2] SPACER (113X150X8-MM THK)  
4. 4I-5005 [2] PLATE  
5. 087-6444 [2] PLATE  
6. 087-6372 [1] PIN  
7. 9X-4600 [2] SEAL-LIP TYPE  
8. 128-5858 [2] SPACER (103X150X8-MM THK)  
9. 093-0074 B [1] SHIM (1-MM THK)  
10. 8T-7338 M [6] BOLT (M16X2X45-MM)  
11. 093-0106 B [1] SHIM (2-MM THK)  
12. 9X-8257 [6] WASHER (17.5X30X3.5-MM THK)  
13. 130-4365 [1] PIN AS  
14. 257-2274 [1] BOOM & BEARING AS  
14A. 148-3089 [2] BUSHING  
15. 147-3957 [1] SHIM (0.5-MM THK)  
16. 093-0122 B [2] SHIM (2-MM THK)  
17. 162-2291 [1] PIN  
18. 7X-2573 M [1] BOLT (M24X3X40-MM)  
19. 8D-5054 [6] WASHER-HARD (17X30X3-MM THK)  
20. 8T-4167 [1] WASHER-HARD (26X44X4-MM THK)  
21. 093-0090 B [2] SHIM (1-MM THK)  
22. 8T-4779 M [6] BOLT (M16X2X35-MM)  
23. 7Y-3355 B [2] SHIM (1.6-MM THK)  
24. 8T-6764 [1] PLUG-PIPE (1/8-27-THD)  
25. 103-5246 [1] SPACER (123X150X14-MM THK)  
    (USE ONLY ON OPTIONAL DESIGN)
26. 093-0106 [2] SHIM (2-MM THK)  
    (USE ONLY ON OPTIONAL DESIGN)
  B   USE AS REQUIRED
  M   METRIC PART
 
#SEBP31810574
 

170-3752: HOUSING GP-COUPLER

170-3752 HOUSING GP-COUPLER
S/N DET1-UP
PART OF 170-3746 COUPLER AR-QUICK
AN ATTACHMENT
i01579709 SEBP3181
  For full view, you need register

Parts for your 345B II EXCAVATOR:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
  [1] HOUSING AS  
  170-0037 [1] LOCK GP-PIN  
  7X-2553 M [1] BOLT (M16X2X40-MM)  
  7Y-3110 [1] WASHER-SPECIAL (17X65X6-MM THK)  
  8T-6430 M [1] BOLT (M20X2.5X50-MM)  
  9R-5414 [1] WASHER (20.5X80X4-MM THK)  
  M   METRIC PART
 
#SEBP31810575
 

170-3753: HOUSING GP-COUPLER

170-3753 HOUSING GP-COUPLER
S/N DET1-UP
PART OF 170-3748 COUPLER AR-QUICK
AN ATTACHMENT
i01579706 SEBP3181
  For full view, you need register

Parts for your 345B II EXCAVATOR:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
  [1] HOUSING AS  
  170-0037 [1] LOCK GP-PIN  
  7X-2553 M [1] BOLT (M16X2X40-MM)  
  7Y-3110 [1] WASHER-SPECIAL (17X65X6-MM THK)  
  8T-6430 M [1] BOLT (M20X2.5X50-MM)  
  9R-5414 [1] WASHER (20.5X80X4-MM THK)  
  M   METRIC PART
 
#SEBP31810576
 

150-5479: LINES GP-GREASE

150-5479 LINES GP-GREASE
S/N DET1-UP
PART OF 160-4092, 215-6292 STICK AR
AN ATTACHMENT
i01156407 SEBP3181
  For full view, you need register

Parts for your 345B II EXCAVATOR:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 3B-8485 [4] ELBOW  
2. 5K-9242 [8] UNION-FLARED  
3. 5K-9243 [2] ELBOW-FLARED  
4. 6L-3616 [6] CONNECTOR  
5. 7Y-2670 I [2] HOSE AS  
6. 087-5838 [2] PLATE  
7. [1] TUBE AS  
8. 156-5117 [1] TUBE AS  
9. 156-5118 [1] TUBE AS  
10. [1] TUBE AS  
11. 156-5120 [4] TUBE AS  
12. [1] TUBE AS  
13. [1] TUBE AS  
14. [1] TUBE AS  
15. 8M-2772 [24] CLIP (LOOP)  
16. 8T-4121 [28] WASHER-HARD (11X21X2.5-MM THK)  
17. 8T-4133 M [12] NUT (M10X1.5-THD)  
18. 8T-4191 M [16] BOLT (M10X1.5X16-MM)  
19. [1] TUBE AS  
  I   REFER TO HYDRAULIC INFORMATION SYSTEM
  M   METRIC PART
 
#SEBP31810577
 

153-7637: LINES GP-GREASE

153-7637 LINES GP-GREASE
S/N DET1-UP
PART OF 160-4091, 215-3350 BOOM AR
AN ATTACHMENT
i01147695 SEBP3181
  For full view, you need register

Parts for your 345B II EXCAVATOR:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 3B-8489 [6] FITTING-GREASE (1/8-27 PTF)  
2. 5K-9243 [2] ELBOW-FLARED  
3. 6L-3616 [2] CONNECTOR  
4. 7J-8611 [2] ELBOW-PIPE  
5. 087-5840 [3] PLATE  
6. 115-2679 I [1] HOSE AS  
7. 130-4410 [1] HOSE AS  
8. 137-2781 [1] TUBE AS  
9. 137-3194 [1] TUBE AS  
10. 147-0385 [6] CLIP  
11. 149-4537 I [2] HOSE AS  
12. 033-8248 [14] CLIP  
13. 8M-2772 [2] CLIP (LOOP)  
14. 8T-4121 [19] WASHER-HARD (11X21X2.5-MM THK)  
15. 8T-4133 M [18] NUT (M10X1.5-THD)  
16. 8T-4191 M [1] BOLT (M10X1.5X16-MM)  
  I   REFER TO HYDRAULIC INFORMATION SYSTEM
  M   METRIC PART
 
#SEBP31810578
 

178-7365: LINES GP-GREASE

178-7365 LINES GP-GREASE
S/N DET1-UP
PART OF 176-1480 STICK AR
AN ATTACHMENT
i01606217 SEBP3181
  For full view, you need register

Parts for your 345B II EXCAVATOR:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 8T-4133 M [14] NUT (M10X1.5-THD)  
2. 8T-4121 [22] WASHER-HARD (11X21X2.5-MM THK)  
3. 8M-2772 [18] CLIP (LOOP)  
4. [1] TUBE AS  
5. 183-3804 [1] TUBE AS  
6. 8T-4191 M [8] BOLT (M10X1.5X16-MM)  
7. 087-5838 [2] PLATE  
8. 5K-9242 [8] UNION-FLARED  
9. 183-3805 [1] TUBE AS  
10. [1] TUBE AS  
11. 5K-9243 [2] ELBOW-FLARED  
12. [1] TUBE AS  
13. 156-5118 [1] TUBE AS  
14. 156-5117 [1] TUBE AS  
15. [1] TUBE AS  
16. 6L-3616 [6] CONNECTOR  
17. 3B-8485 [4] ELBOW  
18. 7Y-2920 I [2] HOSE AS  
19. 183-3512 [4] TUBE AS  
20. 7J-8611 [2] ELBOW-PIPE  
  I   REFER TO HYDRAULIC INFORMATION SYSTEM
  M   METRIC PART
 
#SEBP31810579
 

178-7372: LINES GP-GREASE

178-7372 LINES GP-GREASE
S/N DET1-UP
PART OF 176-1475 BOOM AR
AN ATTACHMENT
i01618393 SEBP3181
  For full view, you need register

Parts for your 345B II EXCAVATOR:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 033-8248 [11] CLIP  
2. 137-2781 [1] TUBE AS  
3. 8M-2772 [2] CLIP (LOOP)  
4. 137-3194 [1] TUBE AS  
5. 147-0385 [4] CLIP  
6. 130-4410 [1] HOSE AS  
7. 115-2679 I [1] HOSE AS  
8. 139-9249 I [2] HOSE AS  
9. 8T-4121 [16] WASHER-HARD (11X21X2.5-MM THK)  
10. 8T-4133 M [16] NUT (M10X1.5-THD)  
11. 087-5840 [3] PLATE  
12. 5K-9243 [2] ELBOW-FLARED  
13. 7J-8611 [2] ELBOW-PIPE  
14. 6L-3616 [2] CONNECTOR  
15. 3B-8489 [4] FITTING-GREASE (1/8-27 PTF)  
  I   REFER TO HYDRAULIC INFORMATION SYSTEM
  M   METRIC PART

Information:

Caterpillar Parts SIS Catalog 345B II :

Truck sale:

85,215 
Caterpillar 345BIIL, Construction
- Crawler Excavators
AVESCO AG
Switzerland
100,561 
Caterpillar 345BIIL, Construction
- Crawler Excavators
Parana Equipamentos S.A.
Brazil
 
Caterpillar 345BIIL, Construction
- Crawler Excavators
BERGERAT MONNOYEUR SP. Z O.O.
Poland
56,000 
Caterpillar 345BIIL, Construction
- Crawler Excavators
BUTLER MACHINERY COMPANY
 
CATERPILLAR 345BII 2003
- TRACK EXCAVATORS
WAGNER EQUIPMENT CO
United States
Back to top
The names Cat, Caterpillar, John Deere, Komatsu, Volvo, Hitachi, Doosan, JCB, Hyundai or any other original equipment manufacturers are registered trademarks of the respective original equipment manufacturers. All names, descriptions, numbers and symbols are used for reference purposes only.
AVSpare.com is in no way associated with any of the manufacturers we have listed. All manufacturer's names and descriptions are for reference only. Cat® and Caterpillar® are registered trademarks of Caterpillar, Inc.